PB195H42LT, 96042003603 (2008-10) : Mower Deck

same as 944.606180 deck

Page 1 of 3

<
N

b~ v

R

>
-

0


George
Text Box
same as 944.606180 deck


PB195H42LT, 96042003603 (2008-10) : Mower Deck

Ref # Part Number Qty Description

1 196495 Mower Housing

6 195186 Arm Suspension

7 416358 Screw #10 x 0.750 BOS Thread
8 193003 Bolt/Washer Asm 7/16-20 unf
8 139775 Blade, 42" Mulching Premium
11 138971 Blade, 42" Hi-Lift

11 134149 Blade, 42" Mulching Std

13 192872 Shaft Assembly, Mandrel

14 187281 Housing, Mandrel

15 110485X Bearing, Ball, Mandrel

16 174493 Stripper, Mower Deck

19 196539 Bolt, Shoulder

20 159770 Baffle, Vortex

21 73680500 Nut, Crownlock 5/16-18 unc
23 192557 Bracket, Deflector

24 105304X Cap, Sleeve

25 197026 Spring, Torsion, Deflector

26 110452X Nut, Push

27 193108X428 Shield, Deflector

29 131491 Rod, Hinge

30 173984 Screw Thdrol Rolling Wsh Hd
31 187690 Washer, Spacer

32 197473 Pulley, Mandrel

33 400234 Nut, Toplock, Flanged

34 72110612 Bolt Carr Sh. 3/8-16 x 1-1/2 Gr. 5
36 197379 Pulley, Idler 4.50 RAW

37 19131316 Washer 13/32 x 13/16 x 16 Ga.
38 199189 Keeper Belt LH Mandrel

40 73900600 Nut, Lock Flg. 3/8-16 unc

42 197256 Spring Torsion Retainer

43 198410 Spring Torsion Brake

46 137729 Screw Thd Roll 1/4-20 x 5/8
47 197250 Bracket Clutch Cable

55 197249 Arm, Idler

56 199092 Spacer, Retainer

57 17000616 Screw Hexwsh Thd 3/8-16 x 1
59 141043 Guard, Tuv Idler (94)

60 197261 Arm Brake Mower

62 72110616 Bolt Rdhd Sgnk 3/8-16 unc x 2
63 199477 Arm Brake Mower

64 199790 Linkage Brake

67 198398X421 Handle, Clutch Cable

68 197253 V-Belt

69 72140505 Bolt Rdhd Sgnk 5/16-18 x 5/8
70 198332 Clutch Asm. Manual

113 17000510 Screw 5/16-18

116 4898H Bolt

117 188606 Wheel Gauge

118 73930600 Nut Lock 3/8-16 unc

119 19121414 Washer 3/8-7/8 x 14 Ga.

122 197258 Keeper Belt Eng. LH

123 197259 Keeper Belt Eng. RH

144 199204 Keeper Belt

145 193197 Pulley Idler Primary

147 401971 Spring Return

152 408714 Cable Clutch Manual w/Spr.
188 195161 Stud Fastener

189 73900500 Nut Lock Hex Flange

192 197260 Bracket Brake Stand LH

195 17000612 Screw Hexwsh Thdr 3/8-16 x 3/4

Page 2 of 3



PB195H42LT, 96042003603 (2008-10) : Mower Deck

Page 3 of 3

Ref # Part Number Qty Description

195 17000612 Screw Hexwsh Thdr 3/8-16 x 3/4
241 152927 Vis

242 415598 Port, Washout

242 192870 Mandrel Assembly

242 199608 Replacement Mower, Complete





